oelli—

250MR Catalogue

Version 2.0
2011.7.1

250MR-V2.0 Page 1 of 23 July 1, 2011



TABLE OF CONTENT
01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18

250MR-V2.0

LIGHTS
STEERING STEM
HANDLEBAR
FRONT BRAKE
REAR BRAKE
FRONT WHEEL
REAR WHEEL
SUSPENSION
ENGINE
EXHAUST

AIR CLEANER

ELECTRICAL PARTS

FUEL TANK
FRAMES
SWINGARM
SEAT

PLASTIC PARTS
RADIATOR

Page 2 of 23

July 1, 2011



01 LIGHTS
4 2 6 3
DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR01-01 [35110-148-0100 Headlight Assy-MS 1 MR01-10 [845-3.8-12 Screw-ST 3.8x12 2
MR01-02 {35320-148-0200 Indicator-9160-Front-Left 1 MRO01-11  {90540-148-0000 Bolt-Hex Head-M4x10 1
MR01-02 [35320-175C-0000 Indicator-9148-Front-Left-MS (US) 1 MRO01-12 [889.1-4-00 Nut-Hex Nylon-M4 1
MRO01-03 35340-148-0200 Indicator-9160-Front-Right 1 MRO01-13  {34840-148-0000 Rear Reflector 1
MRO01-03 [35340-175C-0000 Indicator-9148-Front-Right-MS (US) 1 MR01-14 |6170-5-00 Nut-Hex M5 1
MRO01-04 [35360-148-0200 Indicator-9160-Rear-Left 1 MR01-15 {34510-148-0000 Horn 1
MRO01-04 [35360-173C-0000 Indicator-9148-Rear-Left (US) 1 MRO01-16  {90536-148-0000 Bolt-Hex Head-M6x10 1
MRO01-05 [35380-148-0200 Indicator-9160-Rear-Right 1 MR01-17  {35113-148-0000 Bulb-S2-12V/35W 1
MRO01-05 [35380-173C-0000 Indicator-9148-Rear-Right (US) 1 MR01-18  {35114-148-0000 Bulb-12V/5W 2
MR01-06 [35386-148-0000 Nut-M10x1.25 2 MR01-19 {35201-148-0000 Spacer-Tail Light-06.5xp9x20 2
MRO01-07 {35210-148-0200 Tail Light-9129 M 1 MR01-20 {96.1-6-00 Washer-®6-Larger 2
MRO01-08 [18004-148-0000 Grommet-Rubber-020xP9x9 2 MRO01-21 [889.1-6-00 Nut-Hex Nylon-M6 2
MR01-09 [35240-148-0100 Light-License Plate 1
250MR-V2.0 Page 3 of 23 July 1, 2011




02

STEERING STEM
13 S,
14 R

15 a

16—

- 3
S=

_ 24
23

26
25

29

: 18

17 & 19

> 28

=) 11

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR02-01 [61102-148-0000 Clamp-Top Yoke-Upper 1 MR02-16 |62121-148-0000 Washer-035.8x$22.5x2.0 1
MR02-02 [61103-148-0000 Top Clamp-Yoke-Lower-Left 1 MR02-17 [92210-148-0000 Bearing Set-Steering-168905D 2
MR02-03 [61105-148-0000 Top Clamp-Yoke-Lower-Right 1 MR02-18 [96.1-5-00 Washer-®5-Larger 1
MR02-04 (70.1-6-25 Bolt-Hex Head-M6x25 4 MR02-19 [5789-5-20 Bolt-Flanged-M5x20 1
MR02-05 [62110-148-0000 Triple Clamp-Upper 1 MR02-20 [36100-173C-0000 Speedometer Assy 1
MR02-06 {97.1-8-00 Washer-08 4 MR02-21 [36010-148-0000 Bracket-Speedo Meter 1
MR02-07 {93-8-00 Washer-Spring-$8 4 MR02-22 {36103-148-0000 Grommet-Rubber-014xd7x10 3
MR02-08 (70.1-8-20 Bolt-Hex Head-M8x20 4 MR02-23 (97.1-5-00 Washer-05 3
MR02-09 (70.1-6-25 Bolt-Hex Head-M6x25 10 MR02-24 (845-3.8-12 Screw-ST 3.8x12 3
MR02-10 [62126-148-0000 Triple Clamp-Lower 1 MR02-25 {70.1-5-12 Bolt-Hex Head-M5x12 4
MR02-11 [90536-148-0000 Bolt-Hex Head-M6x10 2 MR02-26 {93-5-00 Washer-Spring-®5 4
MR02-12 {62127-148-0000 Steering Stem 1 MR02-27 (97.1-5-00 Washer-05 4
MR02-13 [62128-148-0000 Cap-Steering Stem 1 MR02-28 |[35011-148-0000 Bracket-Headlight-Lower 1
MR02-14 [62123-148-0000 Nut-Steering Stem-M22x8x1.0 1 MR02-29 |[35001-148-0000 Grommet-Rubber-36x20x6 1
MR02-15 [62124-148-0000 Nut-Adjusting-M22x1.0 1 MR02-30 (62122-148-0000 Washer-037x$23.5x1.5 1
250MR-V2.0 Page 4 of 23 July 1, 2011




03 HANDLEBAR
DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR03-01 [61101-170-0100 Handlebar 1 MR03-12 |70.3-8-40 Bolt-Hex Head-M8x40 2
MR03-02 {37340-173C-0000 Switch-Handlebar-Right 1 MR03-13 |61205-148-0100 Bush-Hand Guard 2
MR03-02 {37340-173C-0100 Switch-Handlebar-Right-ADR (US) 1 MR03-14 {90318-148-0000 Nut-M8 2
MR03-03 {37330-173C-0000 Switch-Handlebar-Left 1 MR03-15 |61220-148-0000 Hand Guard-Right 1
MR03-04 [61160-148-0100 Throttle Assy 1 MRO03-16 {61204-148-0000 Collar Bush 2
MR03-05 [85220-148-0000 Mirror-Right 1 MR03-17 {90534-148-0000 Bolt-Hex Head-M6X16 2
MR03-06 [85210-148-0000 Mirror-Left 1 MR03-18 |61230-148-0000 Hand Guard-Left 1
MR03-07 [61500-173C-0100 Cable-Throttle 1 MR03-19 |70.1-5-16 Bolt-Hex Head-M5x16 4
MR03-08 [61104-148-0100 Grip-Left 1 MR03-20 (61202-148-0000 Clamp-Hand Guard 2
MR03-09 [43710-148-0000 Lever-Lever 1 MR03-21 |61203-148-0000 Mount-Hand Guard 2
MR03-10 {61400-173C-0000 Cable-Clutch 1 MR03-22 (96.1-8-00 Washer-®8-Larger 2
MR03-11 [61600-175B-0100 Cable-Choke 1
250MR-V2.0 Page 5 of 23 July 1, 2011




04

FRONT BRAKE

ol
& 5

9

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR04-01 [44100-148-0100 Disc Brake Comp-Front 1
MR04-02 [44131-148-0100 Lever-Brake-Front 1
MR04-03 [44212-148-0100 Bracket-Caliper-Front 1
MRO04-04 [44252-148-0100 Brake Disc Pads-Front 1
MR04-05 [90549-169-0000 Bolt-Hex Head-M8x45 2
MR04-06 [44105-148-0100 Brake Hose-Front 1
MR04-07 [44103-148-0100 Brake Master Cylinder Assy.-Front 1
MRO04-08 [44201-148-0100 Brake Caliper-No Pads-Front 1
MR04-09 (862.1-8-00 Washer-Spina-®8 2
250MR-V2.0 Page 6 of 23 July 1, 2011




05

REAR BRAKE

11
16
10
17 9 ) 8
DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MRO05-01 [44001-148-0000 Cover-Brake Master Cylinder-Rear 1 MRO05-13 [44612-148-0100 Stay-Brake-Rear 1
MR05-02 [90538-148-0000 Bolt-Hex Head-M6x35 2 MR05-14 (44652-148-0100 Brake Disc Pads-Rear 1
MRO05-03 [{44002-148-0001 Bracket-Brake Cylinder-Rear 1 MRO05-15 [44552-148-0100 Brake Switch Cable-Rear 1
MR05-04 [90537-148-0000 Bolt-Hex Head-M6x12 2 MR05-16 [43004-148-0000 Return Spring-Brake-Rear 1
MR05-05 [43552-148-0000 Brake Pedal 1 MR05-17 |43558-148-0000 Bush-Brake Pedal Connector Lever 1
MRO05-06 [23417-148-0000 Rubber-Gear Change Pedal 1 MR05-18 [44505-148-0100 Switch-Brake-Rear 1
MR05-07 (70.3-6-20 Bolt-Hex Head-M6x20 1 MR05-19 (44551-148-0100 Switch-Brake-Rear 1
MRO05-08 [23412-148-0000 Pivot-Gear Change Pedal 1 MR05-20 |(44503-148-0100 Brake Master Cylinder Assy.-Rear 1
MR05-09 (70.3-8-40 Bolt-Hex Head-M8x40 1 MRO05-21 |[44601-148-0100 Brake Caliper-No Pads-Rear 1
MR05-10 [43556-148-0000 Spacer-Brake Pedal 1
MR05-11  [43553-148-0000 Oil Seal-0S3387-(14xd20x5 2
MR05-12  [44500-148-0100 Disc Brake Comp-Rear 1
250MR-V2.0 Page 7 of 23 July 1, 2011




06

FRONT WHEEL

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR06-01 [41010-148-0000 Axle-Front-M14x223 1 MRO06-09 (41002-170-0000 Valve-Tyre 1
MRO06-02 [41112-148-0000 Spacer-Axle-Front-Left 1 MRO06-10 [41001-148-0000 Dust Cap-Tyre Valve 1
MR06-03 [41113-148-0000 Spacer-Axle-Front-Right 1 MRO06-11 [44011-170-0100 Disc-Brake-Front-$300 1
MR06-04 [41116-148-0000 Oil Seal-OS-1384K-(25xd40x7 2 MR06-12 (70.3-8-25 Bolt-Hex Head-M8x25 6
MR06-05 [276-61904 Bearing 61904 2 MRO06-13 {41100-170-0000 Wheel Assy With Tyre-100/70-17-Front-Red 1
MR06-06 [41115-170-0000 Spacer-Hub-Inner-Front 1 MR06-13 [41100-170-0100 Wheel Assy With Tyre-100/70-17-Front-Yellow 1
MR06-07 [41132-170-0000 Rim-2.75x17-Front-Red 1 MRO06-13 {41100-170-0200 Wheel Assy With Tyre-100/70-17-Front-Blue 1
MR06-07 [41132-170-0100 Rim-2.75x17-Front-Yellow 1 MRO06-14 {92128-148-0000 Pin Stripe-Wheel-(8 pcs/wheel)-Red 8
MR06-07 [41132-170-0200 Rim-2.75x17-Front-White 1 MRO06-14 {92128-148-0100 Pin Stripe-Wheel-(8 pcs/wheel)-Yellow 8
MR06-08 [41162-148-0000 Tyre-100/70-17-Front 1 MRO06-14 {92128-148-0200 Pin Stripe-Wheel-(8 pcs/wheel)-White 8

250MR-V2.0 Page 8 of 23 July 1, 2011




07

REAR WHEEL

1 17 25 16 47 12 28 11 3 21
2 | | 20
L
- _

Y

=

N

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MRO7-01 [41220-148-0000 Axle-M22x266-Rear 1 MRO7-16  {45104-170-0001 Sprocket-H520-37T-Rear 1
MRO07-02 [41212-170-0000 Spacer-Axle-Rear-Left 1 MRO07-17 [5782-10-63-1.25 Bolt-Hex Head-M10x63x1.25 4
MRO07-03 [41213-170-0000 Spacer-Axle-Rear-Right 1 MRO07-18 [44012-170-0100 Disc-Brake-Rear-$258 1
MRO7-04 [41216-148-0000 Oil Seal-OS-1180-035xD47x7 1 MRO07-19 (70.3-8-25 Bolt-Hex Head-M8x25 4
MRO7-05 [41217-148-0000 Oil Seal-0S-3188-030xd48x8 1 MR07-20 |41222-148-0000 Nut-Axle-Rear-M22x1.5 1
MR07-06 [276-61905 Bearing 61905 2 MRO7-21 |41223-148-0000 Washer-®35x$22x3 1
MRO07-07 [276-61906 Bearing 61906 1 MRO07-22 |41245-170-0000 Spacer-Sprocket Seat-Rear 1
MR07-08 [91208-170-0000 O-Rin-045*®3 1 MR07-23 |41219-170-0000 Collar-Inner-Rear Hub-049x®56x10 1
MRO7-09 [41214-170-0000 Spacer-Hub-Inner-Rear-025.5x32x79.25 1 MRO07-24 41200-170-0000 Wheel Assy-With Tyre-130/70-17-Rear-Red 1
MRO7-10 [41232-170-0000 Rim-3.5x17-Rear-Red 1 MR07-24 41200-170-0100 Wheel Assy-With Tyre-130/70-17-Rear-Yellow 1
MRO7-10 [41232-170-0100 Rim-3.5x17-Rear-Yellow 1 MR07-24 {41200-170-0200 Wheel Assy-With Tyre-130/70-17-Rear-White 1
MRO7-10 [41232-170-0200 Rim-3.5x17-Rear-White 1 MR07-25 (45105-148-0100 Lock Plate 2
MRO7-11  [41252-170-0000 Damper-Rear Wheel 1 MRO07-26 |[41140-170-0100 Sprocket Seat with Sprocket-37T 1
MR07-12  [41235-170-0100 Seat-Sprocket-Rear 1 MRO07-27 [92128-148-0000 Pin Stripe-Wheel-(8 pcs/wheel)-Red 8
MR07-13  [41262-148-0000 Tyre-130/70-17-Rear 1 MRO07-27 [92128-148-0100 Pin Stripe-Wheel-(8 pcs/wheel)-Yellow 8
MRO07-14 {41002-170-0000 Valve-Tyre 1 MRO07-27 [92128-148-0200 Pin Stripe-Wheel-(8 pcs/wheel)-White 8
MRO07-15 [41001-148-0000 Dust Cap-Tyre Valve 1 MRO07-28 [6170-10-1.25-Zn Nut-Hex-M10x1.25-Zn 4
250MR-V2.0 Page 9 of 23 July 1, 2011




08 SUSPENSION
DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR08-01 [52100-148-0000 Absorber-Front-Left 1 MR08-09 |70.1-6-25 Bolt-Hex Head-M6x25 2
MR08-01 [52100-175B-0000 Absorber-L800-Front-Left (Indonesia) 1 MR08-10 [70.1-10-55-1.25 Bolt-Hex Head-M10x55x1.25 1
MR08-02 {52200-148-0000 Absorber-Front-Right 1 MR08-11 [70.1-5-16 Bolt-Hex Head-M5x16 4
MR08-02 {52200-175B-0000 Absorber-L800-Front-Right (Indonesia) 1 MRO08-12 (6170-5-00 Nut-Hex M5 4
MR08-03 [44013-148-0000 Clamp-Front Brake Hose-Upper-®38 1 MR08-13 [6170-10-1.25-Cr Nut-Hex-M10x1.25-Cr 1
MR08-04 [44014-148-0000 Clamp-®49-Brake Hose-Lower-Front 1 MR08-14 (52101-148-0010 Dust Seal-Front Absorber (2010.07~) 2
MR08-05 [55100-148-0000 Absorber-Rear 1 MRO08-15 (52107-148-0010 Oil Seal-Front Absorber (2010.07~) 2
MR08-06 {70.1-10-50-1.25 Bolt-Hex Head-M10x50x1.25 1
MR08-07 {97.1-10-00 Washer-0©10 2
MR08-08 [6187.1-10-1.25 Nut-Flanged-Nylex-M10x1.25 1
250MR-V2.0 Page 10 of 23 July 1, 2011




09

ENGINE

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR09-01 {10000-175C-0000 Engine Comp-250M 1 MR09-14 |45107-173C-0000 Sprocket-520-13T-Front-250 1
MR09-02 {16140-173C-0000 Intake Pipe-250 1 MR09-15 [19814-173C-0000 Hose-Engine Out 1
MR09-03 [16674-6-16 Bolt-Flanged-M6x16 2 MR09-16 [19812-175C-0000 Hose-Radiator Out 1
MR09-04 [16100-173C-0000 Carburetor-EU2 1 MR09-17 {19813-173C-0000 Spring-Hose Protection 1
MR09-04 {16100-173C-0020 Carburetor-EU1 1 MR09-18 |5789-10-105-1.25 Bolt-Flanged-M10x105x1.25 1
MR09-05 {33110-173C-0000 Ignition Coil 1 MR09-19 (5789-10-115-1.25 Bolt-Flanged-M10x115x1.25 1
MR09-06 {33210-173C-0000 CDI 1 MR09-20 (5789-10-135-1.25 Bolt-Flanged-M10x135x1.25 1
MR09-07 {32110-175B-0100 Rectifier 1 MR09-21 (6187.1-8-00 Nut-Flanged-Nylex-M8 3
MR09-08 {37710-175B-0000 Starter Relay 1 MR09-22 (90533-148-0000 Bolt-Hex Head-M6x20 2
MR09-09 (18720-173C-0000 SAl Valve 1 MR09-23 {90534-148-0000 Bolt-Hex Head-M6X16 2
MR09-10 {19210-173C-0000 Thermostat 1 MR09-24 (889.1-6-00 Nut-Hex Nylon-M6 4
MR09-11  {18811-173C-0000 Filter-Breather Tube 1 MR09-25 (23411-175B-0000 Gear Change Pedal 1
MR09-12 {18813-173C-0000 Breather Tube 1 1 MR09-26 |70.3-6-20 Bolt-Hex Head-M6x20 1
MR09-13 {18814-173C-0000 Breather Tube 2 1 MR09-27 [18740-173C-0000 Hose-Rubber 1

250MR-V2.0 Page 11 of 23 July 1, 2011




10

EXHAUST

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR10-01 {18305-148-0000 End Cap-Muffler 1 MR10-13 [18300-175C-0000 Muffler Assy 1
MR10-02 {18330-148-0000 End Cap 2-Muffler 1 MR10-14 [18110-171C-0000 Head Pipe 250MS-SAl 1
MR10-03 (70.1-4-10 Bolt-Hex Head-M4x10 2 MR10-14 [18110-171C-0100 Head Pipe 250MS-SAl-with Converter 1
MR10-04 {90534-148-0000 Bolt-Hex Head-M6X16 7 MR10-14 [18110-171C-0200 Head Pipe 250MS-plain 1
MR10-05 {18350-175C-0000 Muffler Body 1 MR10-15 [923-6-17 Nut-M6x17 2
MR10-06 [12618-5-6 Rivet-05x6 8 MR10-16 (18102-175B-0000 Shield-Head Pipe 250MS 1
MR10-07 [90533-148-0000 Bolt-Hex Head-M6x20 3 MR10-17 {90536-148-0000 Bolt-Hex Head-M6x10 2
MR10-08 [90226-148-0000 Collar Bush -022x®7x10 3 MR10-18 {18127-175B-0000 Rubber-Heat Insulation-@6xd12x2 4
MR10-09 [18004-148-1000 Grommet-Rubber-020x®9x9 7 MR10-19 [18304-148-0000 Heatshield-Muffler 1
MR10-10 [18354-175C-0000 Screen-Muffler 1 MR10-20 (18118-173C-0000 Flange Plate-Head Pipe 1
MR10-11 {90225-148-0000 Collar Bush -022x®7x10 4 MR10-21 (18001-173C-0000 Gasket-Head Pipe 1
MR10-12 {18320-148-0000 Cap-Muffler-Front 1

250MR-V2.0 Page 12 of 23 July 1, 2011




11

AIR CLEANER

[

Lo

7
et
Sotes

T e e
S,
o

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR11-01 [17121-148-0000 Connector Pipe 2 MR11-12  {90413-148-0000 Clamp-®10-016 3
MR11-02 [17150-173C-0000 Clamp-Air Intake 1
MR11-03 [90533-148-0000 Bolt-Hex Head-M6x20 4
MR11-04 [90226-148-0000 Collar Bush -922x®7x10 4
MR11-05 {36102-148-0000 Gromme- ®20xP9x10 4
MR11-06 [18812-173C-0000 Air Cleaner-SAl 1
MR11-07 [18702-173C-0000 Hose 1-Rubber-SAl Inlet 2
MR11-08 [18703-173C-0000 Hose 2-Rubber-SAl Inlet 1
MR11-09 {90414-148-0000 Clamp-®14x10x1 2
MR11-10 {17100-175C-0000 Air Cleaner Assy 250M 1
MR11-11 [17160-173C-0000 Filter-Air 250 1

250MR-V2.0 Page 13 of 23 July 1, 2011




12 ELECTRICAL PARTS

12
11
DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR12-01 {32210-148-0000 Battery GTX9-BS-12V8AH 1 MR12-11 {91523-148-0001 Band-2.5x160-Red 2
MR12-02 {32006-148-0000 Grommet-90x35x5 5 MR12-12 {91526-148-0000 Band-4.8x300-Black 10
MR12-03 [34610-148-0100 Flasher Relay-9160 1 MR12-12 {91526-148-0001 Band-4.8x300-Red 6
MR12-03 {34610-173C-0000 Flasher Relay-9148 1
MR12-04 [34120-175C-0000 Wire Harness 1
MR12-05 [34170-173C-0000 Cable-Speedometer 1
MR12-06 [36160-148-0000 Inductor-Speedometer 1
MR12-07 [36104-148-0000 Bracket-Speed Inductor 1
MR12-08 [90534-148-0000 Bolt-Hex Head-M6X16 1
MR12-09 (889.1-6-00 Nut-Hex Nylon-M6 1
MR12-10 {90537-148-0000 Bolt-Hex Head-M6x12 1
MR12-11 [91523-148-0000 Band-2.5x160-Black 25

250MR-V2.0

Page 14 of 23

July 1, 2011




13 FUEL TANK

6
r
[y —
=]
B
38
DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR13-01 [93100-148-0100 Key set 1 MR13-11 {16020-148-0000 Fuel Filter 1
MR13-02 (81130-175C-0000 Fuel Tank Comp 1 MR13-12 16833-148-0000 Spring-Fuel Tube-$9x90x1 2
MR13-03 [36130-148-0200 Fuel Unit 1 MR13-13 {90402-148-0000 Clamp-®8x8x0.7 2
MR13-04 [36002-148-0000 Oil Seal-Fuel Unit 1 MR13-13a {90402-173C-0000 Clamp-®9 2
MR13-05 [90536-148-0000 Bolt-Hex Head-M6x10 4 MR13-14 {90546-148-0000 Bolt-Hex Head-M6x30 2
MR13-06 [81403-148-0000 Clamp-Fuel Cock 1 MR13-15 {90227-148-0000 Collar Bush -922x®7x15.5 2
MR13-07 [81405-148-0000 O-Ring 1 MR13-16 {90537-148-0000 Bolt-Hex Head-M6x12 2
MR13-08 [90534-148-0000 Bolt-Hex Head-M6X16 2 MR13-17 (81103-148-0000 Grommet-Rubber- $9.5x$23.5x15 1
MR13-09 [81400-148-0100 Fuel Cock-Gravity-since 11-0310 1 MR13-18 |[81108-148-0000 Grommet-Rubber-10.5x30x16 1
MR13-10 [16831-148-0000 Fuel Tube-®4x$8.5x100 1
MR13-10a |16831-173C-0100 Fuel Tube-®4x®8.5x150 since 11-0310 1

250MR-V2.0

Page 15 of 23

July 1, 2011




14

FRAMES
[1/2]

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR14-01 {51100-175C-0000 Frame-Main-Grey 1 MR14-11 [51400-175C-0000 Sub Frame 1
MR14-01 {51100-175C-0100 Frame-Main-Red 1 MR14-12 [90605-148-0000 Plug-04x®10xP16x23x7.5 2
MR14-02 [92045-148-0000 Grease Nipple 1 MR14-13 [51300-175C-0000 Outrigger Assy 1
MR14-03 (70.1-10-32-1.25 Bolt-Hex Head-M10x32x1.25 2 MR14-14 (54130-175B-0000 Bracket-Footpeg-Front-Left 1
MR14-04 {70.1-10-36-1.25 Bolt-Hex Head-M10x36x1.25 2 MR14-15 {90547-148-0000 Bolt-Hex Head-M8x20 2
MR14-05 [18004-148-0000 Grommet-Rubber-020xP9x9 6 MR14-16 [54140-148-0000 Bracket-Footpeg-Front-Right 1
MR14-06 (70.1-10-28-1.25 Bolt-Hex Head-M10x28x1.25 2 MR14-17 {54121-148-0000 Footpeg-Front-Right 1
MR14-07 (6187.1-10-1.25 Nut-Flanged-Nylex-M10x1.25 2 MR14-18 54112-148-0000 Rubbe- Footpeg 2
MR14-08 {51500-175C-0000 Cradle-Engine 1 MR14-19 (54101-148-0000 Pin-Footpeg-18.8x34.5 2
MR14-09 [90541-148-0000 Bolt-Hex Head-M8x30 2 MR14-20 [54103-148-0000 Spring-Footpeg-Front-Left 2
MR14-10 [6187.1-8-00 Nut-Flanged-Nylex-M8 4 MR14-21 |896-6-00 Circlip-06 4

250MR-V2.0 Page 16 of 23 July 1, 2011




14 FRAMES

[2/2]

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR14-22 [54111-148-0000 Footpeg-Front-Left 1 MR14-33 [54411-148-0100 Footpeg-Rear-Left 1
MR14-23 [54520-148-0000 Side Stand 1 MR14-34 (54402-148-0000 Clevis Pin-@7.8x31 2
MR14-23 {54520-175B-0000 Side Stand-L800 (Indonesia) 1 MR14-35 (54412-148-0000 Locator-Footpeg 2
MR14-24 (54505-148-0000 Bolt-Shoulder-M10x42.5x1.5 1 MR14-36 54413-148-0000 Ball-Footpeg-®6 2
MR14-24 (54505-148-0001 Bolt-Shoulder-M10x33.5x1.5 1 MR14-37 (54414-148-0000 Spring-Footpeg-Rear-$6 2
MR14-25 (54504-169-0000 Spring-Side Stand-135x®2.2 1 MR14-38 [54421-148-0100 Footpeg-Rear-Right 1
MR14-25 [54504-169-0100 Spring-Side Stand-160x®2.2 1 MR14-39 [90543-148-0000 Bolt-Hex Head-M6x25 2
MR14-26 (889.1-10-1.5 Nut-Hex Nylon-M10x1.5 1 MR14-40 {90542-148-0000 Bolt-Hex Head-M8x40 2
MR14-27 {54001-148-0000 Bracket-Side Stand 1 MR14-41 |45121-148-0000 Chain Slider-Lower 1
MR14-28 [90547-148-0000 Bolt-Hex Head-M8x20 1 MR14-42 {90534-148-0000 Bolt-Hex Head-M6X16 1
MR14-29 (6187.1-6-00 Nut-Flanged-Nylex-M6 2 MR14-43 (54508-148-0000 Bracket-Side Stand 1
MR14-30 [54430-148-0000 Bracket-Footpeg-Rear-Left 1 MR14-44 [91203-059-0000 Rubber Stud 4
MR14-31 (5789-8-12 Bolt-Flanged-M8x12 6 MR14-45 (91204-173C-0000 Bolt Hole Cap 2
MR14-32 [54440-175C-0000 Bracket-Footpeg-Rear-Right 1

250MR-V2.0

Page 17 of 23

July 1, 2011




15 SWINGARM

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR15-01 {53200-175C-0000 Swingarm-Grey 1 MR15-11 (53003-173C-0000 Spacer-Inner-020x69 1
MR15-01 {53200-175C-0100 Swingarm-Red 1 MR15-12  {45102-148-0000 Slider-Chain 1
MR15-02 {92045-148-0000 Grease Nipple 2 MR15-13 {90539-148-0000 Bolt-Hex Head-M5x8 2
MR15-03 {53030-173C-0000 Pivot-Swingarm-M16x259 1 MR15-14 {45108-148-0000 Spacer-Chain Slider 2
MR15-04 (53004-173C-0000 Washer-@16x®33x3.5 2 MR15-15 {45130-175B-0000 Chain-H520-106 1
MR15-05 (53001-175C-0000 Bronze Bush 2 MR15-16 (97.1-16-00 Washer-916 1
MR15-06 (6187.1-16-1.5 Nut-Flange Nylex-M16x1.5 1 MR15-17 {45122-148-0000 Chain Slider-Upper 1
MR15-07 {41271-148-0000 Chain Adjuster-Left 1 MR15-18 {90536-148-0000 Bolt-Hex Head-M6x10 1
MR15-08 [41272-148-0000 Chain Adjuster-Right 1 MR15-19 53005-173C-0000 Spacer-Inner-020x63 1
MR15-09 [41273-148-0000 Bolt-M8x50 2
MR15-10 [6170-8-00 Nut-Hex M8 2

250MR-V2.0

Page 18 of 23

July 1, 2011




16 SEAT
DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR16-01 |71100-148-0000 Seat Comp 1 MR16-07 {71109-148-0200 Seat Trim-Right-Yellow 1
MR16-02 |71101-148-0000 Ring-Rubber-®25x$8.3 4 MR16-07 {71109-148-0300 Seat Trim-Right-White 1
MR16-03 |71102-148-0000 Rubber Strip-58x20x7.3 2 MR16-08 [845-4.2-12 Screw-ST 4.2x12 4
MR16-04 |71370-148-0000 Band-Seat 1 MR16-09 (96.1-5-00 Washer-®5-Larger 4
MR16-05 [6187.1-5-00 Nut-Flanged-Nylex-M5 2
MR16-06 |71108-148-0000 Seat Trim-Left-Black 1
MR16-06 |71108-148-0100 Seat Trim-Left-Red 1
MR16-06 |71108-148-0200 Seat Trim-Left-Yellow 1
MR16-06 |71108-148-0300 Seat Trim-Left-White 1
MR16-07 |71109-148-0000 Seat Trim-Right-Black 1
MR16-07 [71109-148-0100 Seat Trim-Right-Red 1
250MR-V2.0 Page 19 of 23 July 1, 2011




17

PLASTIC PARTS

[1/3]

20 19

23

7

1417716 15 13

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR17-01 [83302-148-0000 Windshield 1 MR17-12 {90311-148-0000 Nut Clamp-M5 9
MR17-02 {90548-148-0000 Bolt-Hex Head-M4x15 4 MR17-13 {82101-148-0000 Fender-Front-Black 1
MR17-03 [82711-148-0000 Nut-Rubber-M4 4 MR17-13 (82101-148-0100 Fender-Front-Red 1
MR17-04 (845-3.8-10 Screw-ST 3.8x10 8 MR17-13 82101-148-0200 Fender-Front-Yellow 1
MR17-05 [82501-148-0000 Headlight Cover-Outer-Left-Silver 1 MR17-13 [82101-148-0300 Fender-Front-White 1
MR17-05 [82501-148-0100 Headlight Cover-Outer-Left-White 1 MR17-14 |70.1-6-20 Bolt-Hex Head-M6x20 2
MR17-06 [82502-148-0000 Headlight Cover-Outer-Right-Silver 1 MR17-15 |(97.1-6-00 Washer-06 14
MR17-06 [82502-148-0100 Headlight Cover-Outer-Right-White 1 MR17-16 [93-6-00 Washer-Spring-¢6 4
MR17-07 (70.1-6-16 Bolt-Hex Head-M6X16 8 MR17-17 |96.1-6-24-4 Washer-Spring-®6x$24x4 2
MR17-08 [18011-148-0000 Spacer-Rubber-@17xp6x2 2 MR17-18 (82105-148-0000 Front Hugger 1
MR17-09 [82503-148-0000 Headlight Cover Trim-Inner-Left 1 MR17-19 (6170-6-00 Nut-Hex M6 4
MR17-10 [82504-148-0000 Headlight Cover Trim-Inner-Right 1 MR17-20 (83121-175B-0000 Cover-Fuel Tank-Outer-Left-Black 1
MR17-11 [845-3.8-10 Screw-ST 3.8x10 4

250MR-V2.0 Page 20 of 23 July 1, 2011




17

PLASTIC PARTS

[2/3]

20 19

23

7

1417716 15 13

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR17-20 (83121-175B-0100 Cover-Fuel Tank-Outer-Left-Red 1 MR17-26 |71111-148-0000 Clip-®3x®12 18
MR17-20 (83121-175B-0200 Cover-Fuel Tank-Outer-Left-Yellow 1 MR17-27 (83122-148-0000 Inner Panel-Fuel Tank Side-Left 1
MR17-20 (83121-175B-0300 Cover-Fuel Tank-Outer-Left-White 1 MR17-28 |[83142-148-0000 Inner Panel-Fuel tank Side-Right 1
MR17-21 (83141-175B-0000 Cover-Fuel Tank-Outer-Right-Black 1 MR17-29 |[83124-148-0000 Screen-Fuel Tank Side-Inner Panel-Left-Red 1
MR17-21 (83141-175B-0100 Cover-Fuel Tank-Outer-Right-Red 1 MR17-29 |[83124-148-0100 Screen-Fuel Tank Side-Inner Panel-Left-Yellow 1
MR17-21 (83141-175B-0200 Cover-Fuel Tank-Outer-Right-Yellow 1 MR17-29 |[83124-148-0200 Screen-Fuel Tank Side-Inner Panel-Left-White 1
MR17-21 (83141-175B-0300 Cover-Fuel Tank-Outer-Right-White 1 MR17-30 |[83144-148-0000 Screen-Fuel Tank Side-Inner Panel-Right-Red 1
MR17-22 [90537-148-0000 Bolt-Hex Head-M6x12 3 MR17-30 |[83144-148-0100 Screen-Fuel Tank Side-Inner Panel-Right-Yellow 1
MR17-23 {18004-148-0000 Grommet-Rubber-020xP9x9 4 MR17-30 [83144-148-0200 Screen-Fuel Tank Side-Inner Panel-Right-White 1
MR17-24 (83123-148-0000 Screen-Fuel Tank Cover-Left-Black 1 MR17-31
MR17-24 (83123-148-0100 Screen-Fuel Tank Cover-Left-Red 1 MR17-32 [90545-148-0000 Bolt-Hex Head-M5x12 5
MR17-25 (83143-148-0000 Screen-Fuel Tank Cover-Left-Black 1 MR17-33
MR17-25 [83143-148-0100 Screen-Fuel Tank Cover-Right-Red 1 MR17-34 |[82201-148-0000 Hugger-Rear 1

250MR-V2.0 Page 21 of 23 July 1, 2011




17

PLASTIC PARTS

[3/3]

27

20 19

23

1417716 15 13

7

DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR17-35 [82311-148-0000 Side Cover-Left 1 MR17-42 {70.1-5-12 Bolt-Hex Head-M5x12 1
MR17-36 [82301-148-0000 Side Cover-Right 1 MR17-43 (6170-5-00 Nut-Hex M5 1
MR17-37 (82319-148-0000 Screen-Side Cover-Left-Red 1 MR17-44 (54211-148-0000 Rubber-020xd4x5 2
MR17-37 (82319-148-0100 Screen-Side Cover-Left-Yellow 1 MR17-45 (18331-148-0000 Wire Cover 2
MR17-37 [82319-148-0200 Screen-Side Cover-Left-White 1 MR17-46 (97.1-4-00 Washer-04 4
MR17-38 [82329-148-0000 Screen-Side Cover-Right-Red 1 MR17-47 54214-148-0000 Circlip 8
MR17-38 [82329-148-0100 Screen-Side Cover-Right-Yellow 1 MR17-48 (845-3.8-16 Screw-ST 3.8x12 8
MR17-38 [82329-148-0200 Screen-Side Cover-Right-White 1 MR17-49 (90534-148-0000 Bolt-Hex Head-M6X16 1
MR17-39 [82601-148-0000 Fender-Rear 1 MR17-50 {90536-148-0000 Bolt-Hex Head-M6x10 6
MR17-40 [54213-148-0000 Bracket-Licence Plate-Left 1
MR17-41 [54212-148-0000 Bracket-Licence Plate-Right 1

250MR-V2.0 Page 22 of 23 July 1, 2011




18 RADIATOR

1
11
DIAN PART NO. DESCRIPTION QTY DIAN PART NO. DESCRIPTION QTY
MR18-01 {19200-173C-0000 Radiator Assembly 1
MR18-02 {19220-173C-0000 Radiator Body 1
MR18-03 {19205-173C-0000 Grille-Radiator 1
MR18-04 [19301-173C-0000 Reservoir-Radiator 1
MR18-05 [19811-173C-0000 Hose-Radiator In 1
MR18-06 {19230-173C-0000 Fan-Radiator 2
MR18-07 [19430-173C-0000 Thermal Switch-Radiator 1
MR18-08 {19201-173C-0000 Cap-Radiator 1
MR18-09 [90543-148-0000 Bolt-Hex Head-M6x25 4
MR18-10 (97.1-6-00 Washer-06 4
MR18-11 (6187.1-6-00 Nut-Flanged-Nylex-M6 4

250MR-V2.0

Page 23 of 23

July 1, 2011




